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Recovery from anesthesia 
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Rope assisted recovery 
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Pool recovery 
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Myopathies 
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Implant failure 
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Non-union/delayed-union 
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Laminitis 
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Laminitis: prevention 
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Pain control 
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Postoperative analgesia 
NSAIDs 

 Phenylbutazone 4-8 mg/Kg PO q24hrs or 3-6 mg/Kg q12h IV.  

Do not exceed 8,8 mg/Kg/day (Jenkins 1987) 

Flunixin 

meglumine 

1,1 mg/Kg PO IV IM once daily. 

 Do not exceed 5 days of consecutive therapy 

Carprofen 0,7 mg/Kg IV, one time (Clark and Clark 1999) 

Ketoprofen 2,2 mg/Kg IV once daily for up to 5 days 

Meloxicam 0,6 mg/Kg PO once daily for a maximum of 14 days 

0,6 mg/Kg IV one time 

Firocoxib 0,1 mg/Kg  PO once daily for a maximum of 14 days  

0,09 mg/Kg IV 


